

kvadrat

Kvadrat A/S
Lundbergsvej 10
8400 Ebeltoft Denmark
T +45 89 53 18 66 F +45 89 53 18 00
www.kvadrat.dk kvadrat@kvadrat.dk

CVR 45998517 Jyske Bank 5073 117977-1

Fastness to light ISO 105-B02, method 2

Clara 2

Colour number	Note
144	6
148	6
184	6
188	7
244	6
248	6
273	6
277	6
384	6
388	6-7
423	6
427	6
544	6
548	6
643	5
647	6
793	6
797	6
884	5-6
888	6
933	5
937	6
983	6
987	5

Test Report no. A 1217488/207106-1

Gregersensvej
DK-2630 Taastrup
Tel. +45 72 20 20 00
Fax +45 72 20 20 19

info@teknologisk.dk
www.teknologisk.dk

Kvadrat Holding A/S, Lundbergsvej 10, 8400 Ebeltoft	
Test material: Upholstery fabric	
Design: Clara	Received: 09-05-2007 Completed: 21-06-2007
Fibre content: 90% new wool/ 10% nylon (Manufacturer's information)	Ref. no.: 1217488 Sample no.: 207106-1
Care label: (Not given)	Your ref.: Lone Henriksen

Test Methods	Results
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	248 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	244 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	148 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	144 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	184 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	188 Colour fastness: 7

Test Report no. A 1217488/207106-1

Test Methods	Results
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	388 Colour fastness: 6-7
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	384 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	348 Colour fastness: 5-6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	344 Colour fastness: 5-6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	648 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	644 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	588 Colour fastness: 6

Test Report no. A 1217488/207106-1

Test Methods	Results
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	584 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	548 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	544 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	448 Colour fastness: 6-7
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	444 Colour fastness: 6-7
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	688 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	684 Colour fastness: 5-6

Test Report no. A 1217488/207106-1

Test Methods	Results
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	788 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	784 Colour fastness: 5-6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	748 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	744 Colour fastness: 6-7
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	848 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	844 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	888 Colour fastness: 6

Test Report no. A 1217488/207106-1

Test Methods	Results
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	884 Colour fastness: 5-6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	948 Colour fastness: 6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	944 Colour fastness: 5-6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	988 Colour fastness: 5-6
Colour fastness to artificial light ISO 105:B02:2000/Amd.2:2000 Method 2 1-8 scale, 8 best rating Normal conditions Apparatus: Xenotest 450	984 Colour fastness: 5-6

The test has been performed according to the rear side conditions, which are according to the guidelines laid down by DANAK (The Danish Accreditation). The testing is only valid for the tested specimen. The test report may only be extracted, if the laboratory has approved the extract

21 June 2007, Danish Technological Institute, Textile

Charlotte Fischer
 Charlotte Fischer
 Test responsible

Susanna Bjunö

Susanna Bjunö
 Co-reader



TEST REPORT NO:084298

Date:18 November 2013

WOOLTEX U.K. LTD
WOODLAND MILL
DALE STREET
LONGWOOD
HUDDERSFIELD
WEST YORKSHIRE
HD3 4TG

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Retailer	Not Specified
Description of article	Various Colours Quality- Clara
Retailer style number	Upholstery samples 12
Retailer Standard Number	Unknown
Order No./ Buyer	2910
Quality/Fibre Composition	90%Wool10%Nylon
Date Sample(s) Received:	06 November 2013

Test

Colour Fastness to Light

Remarks

Tests as requested by the customer.

Signature

For and on behalf of
SGS Leicester Ltd.

All samples are conditioned to ISO 139 where conditioning is required (unless otherwise stated)

This document is issued by the Company under its General Conditions of Service accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only



Customer: Wooltex U.K. Ltd **Test Report No:** 084298

Test Results

Sample 277

Colour Fastness to Light (BS EN ISO 105-B02:2013)

BWS Rating: 6

Sample 273

Colour Fastness to Light (BS EN ISO 105-B02:2013)

BWS Rating: 6

Sample 427

Colour Fastness to Light (BS EN ISO 105-B02:2013)

BWS Rating: 6

Sample 423

Colour Fastness to Light (BS EN ISO 105-B02:2013)

BWS Rating: 6

Sample 647

Colour Fastness to Light (BS EN ISO 105-B02:2013)

BWS Rating: 4 → IMPROVED

Sample 643

Colour Fastness to Light (BS EN ISO 105-B02:2013)

BWS Rating: 5

This document is issued by the Company under its General Conditions of Service accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only



Customer: Wooltex U.K. Ltd **Test Report No:** 084298

Test Results

Sample 797

Colour Fastness to Light (BS EN ISO 105-B02:2013)

**BWS
Rating:** 6

Sample 793

Colour Fastness to Light (BS EN ISO 105-B02:2013)

**BWS
Rating:** 6

Sample 933

Colour Fastness to Light (BS EN ISO 105-B02:2013)

**BWS
Rating:** 5

Sample 983

Colour Fastness to Light (BS EN ISO 105-B02:2013)

**BWS
Rating:** 4 → IMPROVED

Sample 987

Colour Fastness to Light (BS EN ISO 105-B02:2013)

**BWS
Rating:** 5

Sample 937

Colour Fastness to Light (BS EN ISO 105-B02:2013)

**BWS
Rating:** 6

End of Report

This document is issued by the Company under its General Conditions of Service accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only



TEST REPORT NO:087031

Date:21 February 2014

WOOLTEX U.K. LTD
KVADRAT A/S
LUNDBERGSVEJ
DK 8400 EBELTOFT
DENMARK

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Retailer	Not Specified
Description of article	Clara 647 Deep Pink/Lt Brown 1741601, Clara 983 RAF/Rifle Green 1741901 Topas 926 Ly Green 1781515
Retailer style number	Topas 926 Lt Green 1781515
Retailer Standard Number	Unknown
Order No./ Buyer	0702B
Quality/Fibre Composition	90%Wool 20%Nylon
Date Sample(s) Received:	10 February 2014

Test

Colour Fastness to Light (BS EN ISO 105-B02:2013)

BWS	Clara 647 Deep Pink/Lt Brown 1741601	6
Rating:	Clara 983 RAF/Rifle Green 1741901	6
	Topas 926 Ly Green 1781515	5

Remarks

Tests as requested by the customer

Signature

For and on behalf of
SGS Leicester Ltd.

End of Report

All samples are conditioned to ISO 139 where conditioning is required (unless otherwise stated)

This document is issued by the Company under its General Conditions of Service accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only